STATE OF MISSOURI

DEPARTMENT OF NATURAL RESOURCES

MISSOURI CLEAN WATER COMMISSION

PR
aF R g
A3 Eabeng

MISSOURI STATE OPERATING PERMIT

In compliance with the Missouri Clean Water Law, (Chapter 644 R.S. Mo. as amended, hereinafter, the Law), and the Federal Water
Pollution Control Act (Public Law 92-500, 92" Congress) as amended,

Permit No. MO-0106844

Owner: City of Ashland

Address: P.O. Box 135, Ashland, MO 65010
Continuing Authority: Same as above

Address: Same as above

Facility Name: Ashland Lagoon

Facility Address: 0.18 mi S of 408 East Liberty Lane, Ashland, MO 65010
Legal Description: Sec. 15, T46N, R12W, Boone County
UTM Coordinates: X =564694, Y = 4290768

Receiving Stream: Tributary to Foster Creek (C) 303(d) List
[...]
Department issued an updated policy on development of SOCs. This policy provides guidance to Permit Writers on the standard time
frames for schedules for common activities, and guidance on factors that may modify the length of the schedule such as a Cost
Analysis for Compliance.

] - This permit contains a SOC.

X - This permit does not contain a SOC.

Part 1V — Effluent Limits Determination

OUTFALL #001 — DERIVATION AND DISCUSSION OF LIMITS:

e Biochemical Oxygen Demand (BODs).

X - Effluent limitations have been changed to reflect water quality based effluent limits, please see section 10.2 Limit Derivation
in the attached Anti-Degradation Review.

e Total Suspended Solids (TSS).

X - Effluent limitations have been changed to reflect water quality based effluent limits, please see section 10.2 Limit Derivation
in the attached Anti-Degradation Review



Ashland WWTF
MO-0106844, Boone County
Factsheet Addendum, Page 3

OUTFALL TABLE A-1.
#001 INTERIM EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

The permittee is authorized to discharge from outfall(s) with serial number(s) as specified in the application for this permit. In accordance with 10
CSR 20-7.031, the final effluent limitations outlined in Table A-2 must be achieved as soon as possible but no later than August 1, 2019. These
interim effluent limitations are effective beginning June 1, 2019 and remain in effect through July 31, 2019 or as soon as possible. Such
discharges shall be controlled, limited and monitored by the permittee as specified below:

INTERIM EFFLUENT MONITORING
EFFLUENT PARAMETER(S) UNITS LIMITATIONS REQUIREMENTS
DAILY WEEKLY MONTHLY MEASUREMENT SAMPLE
MAXIMUM AVERAGE AVERAGE FREQUENCY TYPE
Limit Set: M
Flow MGD * * once/month 24 hr.
estimate
Biochemical Oxygen Demands mg/L 30 20 once/month composite**
Total Suspended Solids mg/L 30 20 once/month composite**
Ammonia as N
(Apr 1 — Sept 30) mg/L 3.6 1.0 once/month composite**
(Oct 1 — Mar 31) 7.5 2.1
E. coli (Note 1, Page 4) #/100mL 1,030 206 once/week grab
EFFLUENT PARAMETER(S) UNITS MINIMUM maximum | MRS SAUPLE
pH - Units’ SU 6.5 9.0 once/month grab
MONTHLY
EFFLUENT PARAMETER(S) UNITS | iviow | Averace | MERSURERERT pAV
MINIMUM
Dissolved Oxygen mg/L * * once/month grab
Biochemical Oxygen Demands— Percent Removal % 85 once/month calculated
(Note 2, Page 4)
Total Suspended Solids — Percent Removal % 85 once/month calculated
(Note 2, Page 4)

MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE OCTOBER 28, 2019. THERE SHALL
BE NO DISCHARGE OF FLOATING SOLIDS OR VISIBLE FOAM IN OTHER THAN TRACE AMOUNTS.

Part V — Finding of Affordability

Pursuant to Section 644.145, RSMo., the Department is required to determine whether a permit or decision is affordable and makes a
finding of affordability for certain permitting and enforcement decisions. This requirement applies to discharges from combined or
separate sanitary sewer systems or publically-owned treatment works.

XI Applicable; The Department is required to determine findings of affordability because the permit applies to a combined or
separate sanitary sewer system for a publically-owned treatment works.

The Department received a written request from city of Ashland waiving the affordability analysis. The city is eligible for a Rural
Sewer Grant and Direct Loan from the Financial Assistance Center. The amount of funding will be determined based on final
approved contracts for engineering services and wastewater improvement construction.




Ashland WWTF
MO-0106844, Boone County
Factsheet Addendum, Page 4

Part VI — Administrative Requirements

On the basis of preliminary staff review and the application of applicable standards and regulations, the Department, as administrative
agent for the Missouri Clean Water Commission, proposes to issue a permit(s) subject to certain effluent limitations, schedules, and
special conditions contained herein and within the operating permit. The proposed determinations are tentative pending public
comment.

PusLIC NOTICE:

The Department shall give public notice that a draft permit has been prepared and its issuance is pending. Additionally, public notice
will be issued if a public hearing is to be held because of a significant degree of interest in and water quality concerns related to a draft
permit. No public notice is required when a request for a permit modification or termination is denied; however, the requester and
permittee must be notified of the denial in writing. The Department must issue public notice of a pending operating permit or of a
new or reissued statewide general permit. The public comment period is the length of time not less than 30 days following the date of
the public notice which interested persons may submit written comments about the proposed permit. For persons wanting to submit
comments regarding this proposed operating permit, then please refer to the Public Notice page located at the front of this draft
operating permit. The Public Notice page gives direction on how and where to submit appropriate comments.

X - The Public Notice period for this operating permit is tentatively scheduled to begin in July 21, 2017.

DATE OF FACTSHEET ADDENDUM: MARCH 4, 2021
COMPLETED BY:
JosHUA BROWN, ENVIRONMENTAL ENGINEER ASSOCIATE

MISSOURI DEPARTMENT OF NATURAL RESOURCES
WATER PROTECTION PROGRAM

FINANCIAL ASSISTANCE CENTER - SRF ENGINEERING UNIT
573-526-2415

JOSHUA.BROWN@DNR.MO.GOV




Ashland WWTF
MO-0106844, Boone County
Factsheet Addendum, Page 5

The following appendix supersedes the corresponding appendix in the original factsheet.

APPENDIX - CLASSIFICATION WORKSHEET:

POINTS
ITEM POINTS POSSIBLE ASSIGNED
Maximum Population Equivalent (P.E.) served (Max 10 pts.) 1pt/10,000 TEegOTaJor fraction 1
Maximum: 10 pt Design Flow (avg. day) or peak month; use greater 1 pt. / MGD or major fraction 1
(Max 10 pts.) thereof
EFFLUENT DISCHARGE RECEIVING WATER SENSITIVITY:
Missouri or Mississippi River 0
All other stream discharges except to losing streams and stream 1
reaches supporting whole body contact
Discharge to lake or reservoir outside of designated whole body 2
contact recreational area
Discharge to losing stream, or stream, lake or reservoir area 3 3
supporting whole body contact recreation
PRELIMINARY TREATMENT - Headworks
Screening and/or comminution 3 3
Grit removal 3 3
Plant pumping of main flow (lift station at the headworks) 3 3
PRIMARY TREATMENT
Primary clarifiers 5
Combined sedimentation/digestion 5
Chemical addition (except chlorine, enzymes) 4
REQUIRED LABORATORY CONTROL - performed by plant personnel (highest level only)
Push — button or visual methods for simple test such as pH,
- 3
Settleable solids
Additional procedures such as DO, COD, BOD, titrations, solids, 5 5
volatile content
More advanced determinations such as BOD seeding procedures, 7
fecal coliform, nutrients, total oils, phenols, etc.
Highly sophisticated instrumentation, such as atomic absorption and 10
gas chromatograph
ALTERNATIVE FATE OF EFFLUENT
Direct reuse or recycle of effluent 6
Land Disposal — low rate 3
High rate 5
Overland flow 4
Total from page ONE (1) - 19




Ashland WWTF
MO-0106844, Boone County
Factsheet Addendum, Page 6

APPENDIX - CLASSIFICATION WORKSHEET (CONTINUED):

ITEM

POINTS POSSIBLE

POINTS
ASSIGNED

VARIATION IN RAW WASTE (highest level only) (DMR exceedances and Design Flow exceedances)

Variation do not exceed those normally or typically expected 0
Recurring deviations or excessive variations of 100 to 200 % in
2 2
strength and/or flow
Recurring deviations or excessive variations of more than 200 % in 4
strength and/or flow
Raw wastes subject to toxic waste discharge 6
SECONDARY TREATMENT
Trickling filter and other fixed film media with secondary clarifiers 10
Activated sludge with secondary clarifiers (including extended
- S 15 15
aeration and oxidation ditches)

Stabilization ponds without aeration 5

Aerated lagoon 8

Advanced Waste Treatment Polishing Pond 2

Chemical/physical — without secondary 15

Chemical/physical — following secondary 10
Biological or chemical/biological 12 12

Carbon regeneration 4

DISINFECTION

Chlorination or comparable 5

Dechlorination 2

On-site generation of disinfectant (except UV light) 5
UV light 4 4

SOLIDS HANDLING - SLUDGE

Solids Handling Thickening 5

Anaerobic digestion 10
Aerobic digestion 6 6

Evaporative sludge drying 2
Mechanical dewatering 8 8

Solids reduction (incineration, wet oxidation) 12

Land application 6
Total from page TWO (2) - 47
Total from page ONE (1) 19
Grand Total 66

0
X
0
[

A: 71 points and greater
B: 51 points — 70 points
C: 26 points — 50 points
D: 0 points — 25 points




Ashland Lagoon
Fact Sheet Page #1

Water Quality and Antidegradation Review

For the Protection of Water Quality
and Determination of Effluent Limits for Discharge to
Tributary to Foster Branch of Fowler Creek

by
Ashland Wastewater Treatment Facility

August, 2015



Ashland Lagoon
Fact Sheet Page #2

Table of Contents

1 FaCHlity INFOMALION ...ttt st neesreenae s 3
2. Water Quality INFOrMatiON.......c.eoiuiiieie ettt re e sneenae s 3
2.1, Water QUAITLY HISTOIY .. .ottt sttt b et sre et s e sneene e 3
3. Receiving Waterbody INfOrmMation ............cccoiviiiiiiiieie s 4
4. GENEIAl COMMENTS.....ciuiiiiiiiiie ettt e et e e s b e e be e aab e e sbeeasbeeteesnneesbeeaneeereeas 4
5. Antidegradation ReView INTOrmMation ...........cccveviiiiiieii i 4
9.1, TIER DETERMINATION ..tttiiiittttteiiitttsesstteessssstseessassssesssssssessssssssessassssssssssssessssssssssssssseessanssees 4

Table 1. Pollutants of Concern and Tier Determination ............cccoceevereeresieeseese e 5
5.2, TIER L REVIEW. .. utiiiiitiiitiie ettt ettt ettt e e st e e s sta e e s tte e e st e e e bb e e e be e e asbe e e anbeeeenbeeeanbeeesnseeennaeeennneeans 5
5.3, EXISTING WATER QUALITY ..euttitiitiiiisiietieiesteste st ste st esee e sbe st st sttt sbe e e estesesbe st sbesbesbesneenes 5
5.4. LOSING STREAM ALTERNATIVE DISCHARGE LOCATION ....ccvviiiiiieiiiie et svee s e s sinee e 6
5.5, DEMONSTRATION OF INSIGNIFICANCE ...uvttiiiiuireeeisiteeeessssnesessssesssssssseesssssssesssssssssssssssseesssnsssees 6

Table 2. Net Change in Loadings Based upon Current and Proposed Permit Limits................ 6
5.6. DEMONSTRATION OF NECESSITY AND SOCIAL AND ECONOMIC IMPORTANCE.........ccceviueeeiivnens 7
6.  General Assumptions of the Water Quality and Antidegradation ReView ............cccccccevvvvennnne 7
7. MiXING CONSIABTATIONS.....cueiiiieitieie ittt sttt et e s be e beeneesbeenbesneesneeee s 7
8. Permit Limits and Monitoring INfOrmation ............ccccueveiieiieie s 7
TABLE 3. EFFLUENT LIMITS FOR OUTFALL #OOL ....ooviiiiie e 8
9.  Receiving Water Monitoring REQUIFEMENTS ........ccveiieieiieieeie e eie e se e e sae e e 8
10. Derivation and DiSCUSSION OF LIMITS .......ciiiiiiiiiiiiiiie e 8
10.1. OUTFALL #001 — MAIN FACILITY OUTFALL ..veitiitiitieiieiieiesiesie st st eeee s s s st snesneeneas 9
10.2. LIMIT DERIVATION L.otiiittiiiitiieeiiteasitaeasiteeateaesteaeastaaaastaaaastaaaasseeasssesasssesansseesnsaessnseeesnseeesssesennns 9
11. ANTIDEGRADATION REVIEW PRELIMINARY DETERMINATION......cccutiiieienienieniesieniesienneans 12
Appendix A: Map of Discharge Location Outfall #001 ...........ccccoiiriiiiniiineeee e 13

Appendix B: Antidegradation Review Summary AttaChments..........ccccocvvievieeienieeneece e 14



Ashland Lagoon
Fact Sheet Page #3

1. FACILITY INFORMATION
FACILITY NAME: Ashland Lagoon NPDES#: MO-0106844

FACILITY TYPE/DESCRIPTION:

FACILITY TYPE: POTW - SIC #4952

FACILITY DESCRIPTION: The current facility is a four-cell, complete mixed, aerated lagoon with an
ATLAS-IS module. The permitted design flow is 0.49 MGD and the actual flow is 0.29 MGD. The
Ashland WWTF is planning to expand into a mechanical treatment plant in two phases. Phase 1 will
include a mechanical process with extended aeration, such as an oxidation ditch, UV disinfection, and a
design flow of 0.6 MGD. Phase 2, which has a design flow of 1.2 MGD, is not planned to occur for
several years and therefore will be evaluated in a separate Antidegradation review in the future. This
antidegradation review is strictly a no degrading analysis and does not include an alternatives analysis, but
it is important to consider new treatment processes that comply with or can be easily modified to comply
with the anticipated new ammonia water quality criteria.

COUNTY: Boone UTM COORDINATES: X=[564694] / Y=[4290768]
12- DiGIT HUC: 10300102-1004 LEGAL DESCRIPTION: SEYs, NEY:, Sec.15, T46N, R12W
EDU™ Ozarks ECOREGION: Ozarks/Moreau/Loutre

* - Ecological Drainage Unit

2. WATER QUALITY INFORMATION

In accordance with Missouri’s Water Quality Standard [10 CSR 20-7.031(3)] and federal antidegradation policy at Title
40 Code of Federal Regulation (CFR) Section 131.12 (a), the Missouri Department of Natural Resources (MDNR)
developed a statewide antidegradation policy and corresponding procedures to implement the policy. A proposed
discharge to a water body will be required to undergo a level of Antidegradation Review which documents that the use of
a water body’s available assimilative capacity is justified. Effective August 30, 2008, and revised May 2, 2012, a facility
is required to use Missouri’s Antidegradation Rule and Implementation Procedure (AIP) for new and expanded
wastewater discharges.

2.1. WATER QUALITY HISTORY :

The discharge monitoring data over the last five years indicated several limit value exceedances of both
BOD and TSS. The average values over the sampling period from January of 2010 to June of 2015 were
as follows: NHsz;—-9.8 mg/L, BODs — 40.5 mg/L, and TSS - 26.4 mg/L.

Ashland Lagoon discharges to Tributary to Foster Branch (C), which was listed on the 303(d) list in 2008
for ammonia. The Ashland Lagoon was noted as the source of this impairment. ATLAS-IS clarification
modules were added in summer 2009 along with a transfer lift station, additional aeration, new blowers, a
new baffle, and a new outlet structure. Tributary to Foster Branch was delisted in 2014 as a result of
restoration action and Ashland’s WWTP upgrade, which helped the facility attain water quality standards.

Tributary to Foster Branch flows approximately 1.4 miles to Foster Branch (C), and then 1.2 miles to
Fowler Creek (C). In 2006 Fowler Creek was added to the 303(d) List for Dissolved Oxygen (DO) with
an unknown source of impairment. The source of this impairment is still unknown.

DESIGN TREATMENT RECEIVING WATERBODY DISTANCE TO
FLow (CFs) LEVEL CLASSIFIED SEGMENT (M1)

001 0.93 Secondary Tributary to Foster Branch 0.0

OUTFALL




Ashland Lagoon
Fact Sheet Page #4

3. RECEIVING WATERBODY INFORMATION

Low-FLOW VALUES (CFS)
1Q10 | 7Q10 | 30Q10

Tributary to Foster Branch © 3960 0.0 0.0 0.0

WATERBODY NAME CLAss | WBID DESIGNATED USES™

AQL, IRR, LWW,
SCR, WBC(B), HHP

** Irrigation (IRR), Livestock & Wildlife Watering (LWW), Protection of Warm Water Aquatic Life (AQL), Human Health Protection (HHP), Cool Water Fishery
(CLF), Cold Water Fishery (CDF), Whole Body Contact Recreation — Category A (WBC-A), Whole Body Contact Recreation — Category B (WBC-B), Secondary
Contact Recreation (SCR), Drinking Water Supply (DWS), Industrial (IND), Groundwater (GRW).

RECEIVING WATER BODY SEGMENT #1: Tributary to Foster Branch
Upper end segment* UTM coordinates: X=[564694] / Y=[4290768]
Lower end segment* UTM coordinates: X=[565880] / Y=[4289042] (Confluence with Foster Branch)

*Segment is the portion of the stream where discharge occurs. Segment is used to track changes in assimilative capacity and is bound at a minimum by existing sources
and confluences with other significant water bodies.

4. GENERAL COMMENTS

The applicant elected to determine that all pollutants of concern (POC) are minimally degrading in the
receiving stream using existing water quality. The project to expand the facility is planned to occur in two
phases with Phase 1 having a design flow of 0.6 MGD and Phase 2 having a design flow of 1.2 MGD.
This Antidegradation review focuses only on Phase 1 as Phase 2 is not planned for several years and will